
scottr
Typewritten Text
Exhibit A.155



Resume for Allan S. Felsot

RANK: Professor, Department of Entomology Washington State University

ASSIGNED RESPONSIBILITIES: 77.78% Teaching, 12.22% Research, 10% Extension

EDUCATION: Ph.D. Iowa State University Entomology 1978
M.S. University of Florida Entomology 1974
B.S. Tulane University Biology 1972

PROFESSIONAL EXPERIENCE (Currently at Washington State University):
2018-2020: Academic Director for Math & Science, WSU Tri-Cities
2015-2017: Interim Academic Director for Arts & Sciences, WSU Tri-Cities
2014-2015: WSU Tri-Cities Program Lead for Sciences & Math
2010-present: Graduate Coordinator, Environmental Sciences Program @WSU Tri-Cities; Affiliate Professor,
[...]
projects. Worked with staff to develop work plans, including project schedules, FY- budgets, and scopes. Worked to
develop a database of bid tabs to allow better estimating of project costs. Help develop the first drafts of a design
exception form for a short time frame interagency with a large number of impacts to key PWB infrastructure.

Road 10E Project Manager
Lead the design, permitting and bidding of infrastructure improvements on a 2-mile segment of USFS Road 10 in the
Bull Run Watershed. The design included 24 new culverts including six aquatic organism passage stream culverts
requiring USFS approval, the largest being an 18-foot arch. Work also included 15 retaining walls, varying from 5
feet to 12 feet tall. The project required coordination with Resource Protection, Operation staff, and USFS. The
project was the first multi-season bid project.

Columbia Palisades Development
Ken was the project manager for the Columbia Palisades development in Vancouver Washington. The design
includes twelve thousand feet of new six-to-twelve-inch water lines in two from two difference water districts with
difference pressure zones. Design included working directly with City maintenance staff to identify long term
maintenance and operation needs.

Sunnybrook Blvd Clackamas County
Ken was the project manager for the 4,000-foot new roadway. Ken worked closely with county maintenance staff to
develop methods and schedules to perform annual maintenance on the new stormwater treatment system. The
system was the 1st of its kind in the county at the time of installation





El c o n A ss o c i a t e s , I n c . | E l e c t r i c a l & Sys t e m s En g in e e r i n g | 206.243.5022

















Mark Graham PE, PMP

Design with community in mind

Mark Graham has over 25 years of broad water industry experience, with specific technical expertise in water
quality and water treatment. He has provided planning, engineering, project management, and quality
reviews for drinking water treatment plants throughout Washington, Oregon, and California.

Mark has prepared master plans for water treatment plants and helped clients prioritize their capital
improvement programs. He has managed pilot studies involving conventional sedimentation and filtration,
dissolved air flotation (DAF), Actiflo, and both pressurized and submerged membranes. He has prepared
detailed designs and specifications for drinking water treatment plants using most commonly-employed
processes – including conventional sedimentation, plate settlers, DAF, Actiflo, granular media filtration,
membrane filtration, and ozonation. He has led designs of belt presses, centrifuges and screw presses for
dewatering. He has assisted water agencies with startup and testing of new and existing water treatment
plants, and developed and implemented coagulation optimization and testing programs.

EDUCATION
Master of Science, Environmental Engineering,
University of Cincinnati, 1996

Bachelor of Science, Civil Engineering, Stanford
University, 1992

LICENSES/REGISTRATIONS
Professional Engineer, Civil, WA, OR, ND, CO, CA

Project Management Professional, PMI

MEMBERSHIPS
American Water Works Association

Project Management Institute

PROJECT EXPERIENCE
Drinking Water Treatment
Bull Run Treatment Program Filtration Facility Design,

Portland Water Bureau, Portland, OR (Project

Manager)
To comply with State and Federal drinking water regulations,
the City of Portland will filter their currently unfiltered Bull
Run water supply. Mark is project manager for the Stantec
team leading the design of this greenfield 135 MGD facility
that will include ozone, conventional floc/sed basins, granular
media filtration and mechanical dewatering of process
residuals. The project is currently in the detailed design phase.

Water Treatment Plant Residuals Management

Planning Study, Public Utilities Department, San

Diego, CA (Subject Matter Expert)
The City of San Diego’s three WTPs currently discharge
process residuals back to their respective source water
reservoirs. As part of the Pure Water San Diego Program, the
City commissioned a study to evaluate options to eliminate
these discharges. Mark served as a subject matter expert in
this study, participating in the development and evaluation of
alternatives and reviewing work products as they were
produced.

Rinconada WTP Residuals Management

Remediation, Santa Clara Valley Water Distric t, San

Jose, CA (Conceptual Design and Process Lead)
Due to deficiencies in the previous design, changes in the raw
water quality, and a proposed expansion from 80 MGD to 100
MGD, the solids handling capability of the existing thickeners
and centrifuges will need to be doubled to meet the District’s
performance and reliability goals. Project is currently in
construction.

Corrosion Control Improvements Project, Portland

Water Bureau, OR (Project Manager)
Mark led preliminary and detailed design of new soda ash and
carbon dioxide feed systems, which are sized to treat up to 160
MGD of unfiltered water from the City’s Bull Run water
supply. The project is a response to regulatory requirements to
reduce lead levels at customer’s taps, and is currently under
construction.



Mark Graham PE, PMP

Design with community in mind

Green River Filtration Facility, Tacoma Water, WA

(Deputy Project Manager, Project Manager)
Provided planning and design of this new 150 mgd hybrid
direct/conventional WTP. The design included an innovative
process layout with allows use of plate settlers during periods
of high turbidity, and direct filtration during normal, low-
turbidity raw water conditions. Processes included deep-bed
granular media filters rated at 12 gpm/sf, and mechanical
dewatering of process residuals using screw presses.

South Fork WTP, City of Nanaimo, Nanaimo, B.C.

(Subconsultant Project Manager)
As a subconsultant to another firm, conducted pilot testing
and alternatives analysis, and designed processes including
the submerged membranes and the centrifuges for the City’s
116 MLD South Fork WTP.

WTP Upgrades and Expansion, Cities of Lake

Oswego and Tigard, OR (Technical Advisor)
Provided technical oversight and guidance for this project to
upgrade and expand the existingWTP from 16 to 38 MGD.
Replaced nearly all of the process facilities on a tightly-
constrained site, adding high-rate clarification (Actiflo),
intermediate ozonation, high-rate filtration, and screw presses
for dewatering.

Predesign for New Water Treatment Plant, Eugene

Water and Electric Board, Eugene, OR (Design

Manager)
Developed a preliminary design and project implementation
plan for a newWTP. The new plant will serve as a second
source of drinking water for EWEB, as part of their program
to improve overall water supply resiliency. Several
technologies and phasing scenarios were evaluated, resulting
in a recommendation for a plant capable of providing an
initial capacity of 16 MGD, expandable to 30 MGD, using plate
settlers and GAC filtration.

New WTP Preliminary Design, Eugene Water &

Electric Board, Eugene, OR (Design Manager)
Preliminary design of a new 19 MGD drinking WTP for the
Eugene Water & Electric Board. The newWTP will provide
EWEB with a second source of water supply, significantly
improving the agency's water supply resiliency. The project is
currently in progress.

WTP Master Plan, City of Grants Pass, OR (Technic al

Advisor)
Evaluated two options: repair and upgrade the existing 20
MGDWTP or construct a new facility on a new site. The
project included condition assessment, conceptual design of
treatment process, cost estimating, and pilot testing of
ballasted flocculation and high-rate filtration.

Grants Pass Water Supply Improvement Project,

City of Grants Pass, Oregon (Project Manager)
Task order contract to support facility improvements and
process optimization at the historic Grants Pass WTP. Tasks
included: evaluation and preliminary design of flash mixing,
flocculation, sedimentation and solids handling
improvements; addition of a backwash pump to an existing
pump station, and repairs to existing sedimentation basins.

Master Plan for MMWD's Drinking WTPs, Marin

Municipal Water Distric t, Marin County, California

(Project Controls, Technical Advisor)
Evaluated the condition and criticality of existing facilities and
developed risk-based long-term master plans for MMWD's
Bon Tempe and San Geronimo Treatment Plants.

Wells 4 & 11 Treatment Facility, Sammamish Plateau

Water and Sewer District, Sammamish, WA (Project

Manager)
Detailed design of a 3,500 gpm groundwater supply system,
including a new well pump, on-site generation of sodium
hypochlorite to oxidize dissolved manganese, sand filtration,
and coagulation and sedimentation of filter backwash.

Stillaguamish River WTP, City of Marysville, WA

(Technical Advisor)
Provided engineering support during construction and led
commissioning and startup of the 3.2-mgd membrane
treatment system, including a tracer study of the 200,000
gallon clearwell.



Mark Graham PE, PMP

Design with community in mind

Del Valle WTP Clarific ation Improvement Project,

Zone 7 Water Agency, CA (Project Manager)
Evaluated options for providing effective, reliable clarification
at Zone 7’s Del Valle WTP. Completed pilot-scale evaluation of
Actiflo and DAF, and evaluation of alternatives for integrating
new clarification technology into existing plant, including
conceptual designs for retrofitting horizontal sedimentation,
DAF, Actiflo, and membranes into 40 MGD surface WTP. The
project included a tailored collaboration with AwwaRF,
resulting in the publication of a report titled “Screening and
Evaluation of Treatment Alternatives for Challenging
Waters.”

10 MGD DAF Project, Zone 7 Water Agency, CA

(Project Manager)
Designed a 10 MGD dissolved air flotation basin and other
plant reliability and capacity improvements for the existing
40 MGD Del Valle WTP. Provided on-site startup support and,
worked closely with operations staff in trouble-shooting and
optimizing the DAF treatment chain.

Gibson Island Advanced WTP, Queensland,

Australia (Technical Advisor)
Provided technical advice and oversight for preliminary and
final design of the chemical feed systems at the 100 MLD (26
mgd) Gibson Island Advanced WTP. Chemical feed systems
included aqueous ammonia, carbon dioxide, caustic soda,
ferric chloride, sodium hypochlorite, and sulfuric acid.

Roseville WTP Expansion, City of Roseville, CA

(Project Engineer)
Preliminary design for expansion of the Roseville WTP from
60 to 85 mgd. New treatment processes included a 25-mgd,
horizontal sedimentation basin, new high-rate
anthracite/sand filters, expansion of a lime feed system and a
new solids handling system including a gravity thickener and
centrifuges.

Randall-Bold WTP High-Rate Testing, Contra Costa

Water Distric t, Concord, CA (Project Engineer)
Conducted pilot- and full-scale testing at RBWTP to evaluate
the effects of increasing filtration rate to 7.5 gpm/sq. ft. to
increase plant capacity. Optimized treatment processes and
designed modifications to chemical feed systems and waste
washwater handling systems.

Wastewater Treatment
North Fort and South Fort WwTPs, American Water,

Ft. Polk, Louisiana (Project Manager)
Design-build replacement of nearly all process facilities at two
existing WwTPs on Fort Polk. Both plants used identical
activated sludge treatment process, but the North and South
Plants were designed for peak wet weather flows of 30 MLD
and 53 MLD (8.0 MGD and 14 MGD), respectively.

Design Services for McLoughlin Point WwTP,

Victoria, BC (Project Manager)
Prepared 30% design documents to support a design-build
proposal for the 124 MLD Biostyr BAF treatment facility for
the Capital Regional District on Vancouver Island, B.C.



* denotes projects completed with other firms

Mary Hofbeck

Acoustician
23 years of experience · Lynnwood, Washington

Mary has more than 23 years of acoustical experience in a variety of environments including civic, health care,
educational, amphitheater, television studio, high-end residential, and aeronautical spaces. Mary is a life-long
learner with a diverse education including a Master of Science degree in Acoustical Engineering and a Master of
Business Administration with emphasis in Technology Management. She is a flexible professional with excellent
communication skills and attention to detail who adapts seamlessly to constantly evolving processes and
technologies. Her areas of expertise include mechanical system noise and vibration control, environmental noise
control, and architectural acoustics.

EDUCATION
Master Business Administration, Technology
Management, University of Washington, Michael G.
Foster School of Business, Seattle, Washington, 2011

Master of Science, Acoustic Engineering,
Pennsylvania State University School of Engineering,
State College, Pennsylvania, 1995

Bachelor of Science, Physics/Mathematics, Adrian
College, Adrian, Michigan, 1992

MEMBERSHIPS
Member, American Institute of Aeronautics and
Astronautics

Member, Society of Automotive Engineers

Member, Acoustical Society of America

PROJECT EXPERIENCE

ENVIRONMENTAL NOISE MANAGEMENT

Bull Run Filtration Facility | Gresham, Oregon

Environmental noise monitoring and mitigation
measures for a new water filtration plant.

Cedar River Noise Monitoring | North Bend,
Washington

Environmental noise monitoring for the Cedar River
Watershed, task is to measure levels for compliance
twice per year. Stantec has been providing this
service for more than 15 years.

Highline School District Third Runway Project* |
Highline School District | Burien, Washington

As noise engineer for the Highline School District,
SeaTac Airport third runway environmental noise
project, Mary ensured that various elementary school
classrooms were acoustically desirable by treating
walls, ceilings, and window types to reduce intrusive
airplane noise from the low flying aircraft.

White River Amphitheater* | Auburn, Washington

Mary utilized topographic data and ray tracing
software to estimate surrounding community impact
of this 20,000-person capacity amphitheater, located
near Auburn, Washington.

Aircraft Mechanical System Noise Control* | The
Boeing Company | Everett, Washington

Mary used noise analyst experience to design
standards and implement noise mitigation solutions to
improve the noise environment within large aircraft
cabins. This was done through treatments of return
air grilles, air conditioning systems, and air ducting
throughout large commercial aircraft. Mary traveled
internationally for on-site noise testing procedure
verification of various pieces of mechanical
equipment. In addition, she managed projects that
involved controlling exterior noise environments
surrounding various large aircraft models to ensure
safe noise levels for airline and airport employees.

ENERGY

Burro Energy Storage Project | San Benito, Texas

Environmental noise monitoring for a battery energy
storage system project.

Llano Estacado Energy Storage Project | Big Spring,
Texas

Environmental noise monitoring for a battery energy
storage system project.

TRANSPORTATION

OCTA Transit Security & Operations Center |
Anaheim, California

Acoustical design for 32,000 SF, two-story building on
a 2.9 acre site, that houses OCTA's Emergency
Operations Center (EOC), Central Communications
(Dispatch), and Transit Police (TPS). The project
specifically address the needs and requirements of
OCTA’s operations with the goal of supporting job
duties, efficiency, functionality, communication, and
operations.























E. ROBIN SMYTH, PE
President and Principal Engineer

AREAS OF EXPERTISE

Project Management

Communication System and
Installation Engineering

Factory and Field Testing
Specifications

SCADA, Controls and
Protection

EDUCATION

BS, Electrical Engineering,
Montana State University,
1973

Westinghouse Protective
Relay School, 1978

Apprentice Electrician
Instructor Training School,
University of Wyoming,
1988-89

REGISTERED PROFESSIONAL